

## **VERIFICATION OF CONFORMITY**

Certificate No.: IN-XM -CP-5627-20027

Applicant: INTEC STONE (XIAMEN) LTD.

Address: SOUTHWEST UNIT, 7 FLR. ZHENXING BLDG., 118 NORTH HUBIN RD., XIAMEN,

CHINA

Manufacturer: INTEC STONE (XIAMEN) LTD.

It has been verified that

Product(s): ACRYLIC SOLID SURFACE SLAB

Intended use: SLABS AND CUT-TO-SIZE PRODUCTS FOR VANITY AND KITCHEN TOPS

are submitted by the applicant to the testing of the product in accordance with EN 15388:2008 Agglomerated stone - Slabs and cut-to-size products for vanity and kitchen tops & Regulation (EC) No 1907/2006 concerning the REACH.

The product is deemed to be in conformity with the requirements of EN 15388:2008 – Clause 5.6, 5.7, 5.8, 5.10,5.11, 5.12 & Regulation (EC) No 1907/2006 concerning the REACH on basis of the test report of XMIN2005004146CM.

This verification is valid from Jun.16, 2020 until Jun.15, 2023 and remains valid as long as the manufacturing conditions in the plant or the factory production control itself are not modified significantly.

Issue 1. Verified since Jun.16, 2020

Authorised by



Manager

**Industrial Services** 

SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch 31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China

t +86 (0)592 5766485 f +86 (0)592 5765380 email Industrial.China@sgs.com www.sgs.com



GENERAL GENERA

30

Page 1 of 2 IND-CCM-VOC-01

Disclaimer: Neither SGS-CSTC, any of it affiliated SGS sister organizations nor the SGS Group can be held responsibly for conformity or non-conformity of the actual product with the contents of the Technical File. Copyright of this verification is owned by SGS-CSTC IND Services and may not be reproduced other than in full.



## **VERIFICATION OF CONFORMITY**

Certificate No.: IN-XM-CP-5627-20027

··continued··

Results of examinations are as following:

Test items	Test methods	Requirements in EN 15388:2008	Test results	Verdict
Apparent density	1777 kg/m³	Pass		
Flexural strength	EN 14617-2:2016	Declared value	60.0 MPa	Pass
Thermal conductivity	EN 12664:2001	Declared value	0.311 W/(m·K)	Pass
Impact resistance	EN 14617-9:2005	Declared value	5.53 J	Pass
Chemical resistance	EN 14617-10:2012	Declared value	Classification: C4	Pass
Linear thermal	EN 14617-11:2005	Declared value	63.0×10 <sup>-6</sup> /°C	Pass
Mohs' hardness	\$65650505555555555555555555555555555555	N/A	No scratch: 3 Scratch: 2	N/A
			Mohs' hardness: 2	
Substances of Very High Concern (SVHC)	SGS In-House method	Regulation (EC) No 1907/2006 concerning the REACH	ND (Not Detected) ≤ 0.1% (w/w)	Pass

Note: N/A=Not Applicable

**Statement**: Unless otherwise stated the results shown in this verification refer only to the sample(s) tested. The manufacturer is obligated to guarantee stability of product performance.

Issue 1. Verified since Jun.16, 2020/

Authorised by

Manager Industrial Services

Disclaimer: Neither SGS-CSTC, any of it affiliated SGS sister organizations nor the SGS Group can be held responsibly for conformity or non-conformity of the actual product with the contents of the Technical File. Copyright of this verification is owned by SGS-CSTC IND Services and may not be reproduced other than in full.

Page 2 of 2 IND-CCM-VOC-01